
United States Office of Wastewater EPA/833B-99/002
Environmental Protection Management August 1999
Agency Washington DC  20460

Toxicity Reduction
Evaluation Guidance for
Municipal Wastewater
Treatment Plants



EPA/833B-99/002
August 1999

Toxicity Reduction Evaluation Guidance

for Municipal Wastewater Treatment Plants

Office of Wastewater Management
U.S. Environmental Protection Agency

Washington, D.C.  20460



ii

Notice and Disclaimer

The U.S. Environmental Protection Agency, through its Office of Water, has funded, managed, and
collaborated in the development of this guidance, which was prepared under order 7W-1235-NASX to
Aquatic Sciences Consulting; order 5W-2260-NASA to EA Engineering, Science and Technology, Inc.; and
[...]
contain toxic impurities.  If deficiencies are found in
the POTW performance evaluation, improvements can
be implemented to eliminate the causes of toxicity.
Several examples of operating conditions that have
contributed to effluent toxicity at POTWs and the steps
taken to correct the problem are included in the

following discussion of the POTW performance
evaluation process.

A flowchart for conducting a POTW performance
evaluation is presented in Figure 3-1.  The POTW
performance evaluation involves a review of the major
treatment unit processes (e.g., primary sedimentation,
activated sludge, and secondary clarification) using
wastewater characterization data and process
operations information.  A TIE Phase I analysis (as
described below and in Section 4) also can be
performed to indicate the presence of effluent toxicants
caused by incomplete treatment (e.g., ammonia),
routine operating practices (e.g., chlorine), or the
discharge of organophosphate pesticides in the POTW
collection system.  Ammonia and chlorine are
commonly found to cause toxicity in POTW effluents
and should be evaluated at this stage of the POTW
performance evaluation.  As noted in Section 2,
ammonia and chlorine may be of concern at
concentrations greater than 5 mg/L and 0.01 mg/L,
respectively, depending on the effluent matrix and the
species being tested.  Levels of concern for other
relatively common effluent toxicants are listed in
Table 2-1.  Special consideration also should be given
to chemicals used in the treatment process such as used
or reused waste materials and coagulants, which may
contribute to toxicity due to pass-through of residual
concentrations or impurities in the product.

Based on the process review results and TIE
characterization data, options for improving operations
and performance may be selected and evaluated in
treatability studies.  If treatability tests are successful in
identifying options for improving conventional
pollutant treatment and toxicity reduction, the TRE
proceeds to the selection and implementation of those
options (Section 6).  If no treatment deficiencies or in-
plant sources of toxicity are observed, or the treatment
alternatives do not reduce effluent toxicity to



16

Information and Data Acquisition

Facility Performance Evaluation

• Evaluate Common Toxicants
Ammonia, Chlorine, Surfactants, Organophosphate
Pesticides, Metals, Treatment Additives, TDS

• Evaluate Conventional Pollutant Treatment
– Preliminary Treatment
– Primary Sedimentation
– Biological Treatment
– Secondary/Tertiary Clarification
– Filtration
– Disinfection/Dechlorination
– Process Sidestreams/Bypasses

• Evaluate In-Plant Sources of Toxicity
– Disinfection Chemicals
– Coagulants/Flocculents
– Toxic Impurities in Additives

Evaluation of POTW Operation and Performance

1010P-04

Yes

No

Toxicity Adequately
Reduced by Modification of

Treatment/Operation?

No
TIE

Toxicity
Control

Selection

Plant
Failure

Observed?

Bench-Scale
Conventional

Treatability Tests

Pilot-Scale
Conventional

Treatability Tests

Yes

Phase I Toxicity
Characterization

Figure 3-1.  Flow diagram for a facility performance evaluation.



17

TRE Example

A municipality in Texas experienced effluent toxicity
that was related to a volatile organic compound
entering the POTW.  A pre-aeration system was to be
added to the influent headworks or the grit removal
system; however, before construction was started, a
city employee noticed a strong odor in a sewer line
that was related to the volatile toxicant.  The source of
the volatile compound was identified and controlled.
As a result, effluent toxicity was eliminated
(S. Bainter, personal communication, USEPA, Dallas,
TX, 1998).

acceptable levels, a complete effluent toxicity
characterization should be performed using the TIE
procedures described in Section 4.

POTWs are subject to both variable influent
characteristics and changing operating conditions that
may have a significant effect of effluent toxicity.  The
POTW performance evaluation should be conducted
during a period when the influent loadings and facility
operations are representative of average conditions.  If
effluent toxicity varies seasonally or as a result of a
specific operational condition, the POTW performance
evaluation should be scheduled to coincide with the
expected toxic event.  Due to the variability inherent in
POTW operations, it may be necessary to conduct
additional POTW performance evaluation
investigations during the course of the TRE.  For
example, POTW performance evaluations may be
useful when performed before and after
implementation of facility modifications, changes in
industrial user activities, or variations in effluent
toxicity.

Operations and Performance Review
The operations and performance review involves the
evaluation of the major POTW unit processes using the
information described in Table 2-2.  This review
focuses on the secondary treatment system because
secondary treatment is responsible for removing the
majority of the conventional and toxic pollutants from
municipal wastewater.  Deficiencies in this system are
more likely to result in incomplete treatment of
wastewater toxicity.  For example, problems with
nitrification treatment may cause toxic concentrations
of ammonia to pass through in the effluent.  Other unit
processes to be evaluated include primary
sedimentation, disinfection, and advanced treatment
processes such as filtration.

Procedures for evaluating and improving POTW
operations and performance are described in USEPA’s
Handbook on Retrofitting POTWs (USEPA, 1989c).
This handbook describes a two-step process to improve
POTW performance: comprehensive performance
evaluation and a composite correction program
approach.  The comprehensive performance evaluation
involves a thorough review of the POTW design and
operating conditions to identify problem areas.  The
composite correction program involves the systematic
identification and implementation of improvements
with an emphasis on low-cost solutions.  Other useful
sources of information include a joint publication by

Water Environment Federation and American Society
of Civil Engineers entitled Design of Municipal
Wastewater Treatment Plants (WEF/ASCE, 1992a,
1992b) and Metcalf and Eddy’s Wastewater
Engineering Treatment, Disposal, and Reuse (1991).
Computer software programs, including USEPA’s
POTW Expert (1990), have also been developed to
“troubleshoot” operations and performance problems.
In addition, USEPA (1993d) has a data base on
pollutant removal efficiencies (RREL Treatability Data
Base, Version 5) for various treatment processes.
Although this guidance does not specifically address
toxicity, correcting conventional pollutant treatment
problems and controlling in-plant toxicants may
improve toxicity reduction.  In addition to the noted
guidance, public works managers are advised to use
the services of a professional engineer who has
experience with the POTW treatment system.

Preliminary Treatment
Preliminary treatment processes that may be used to
enhance toxicity control include equalization/storage
and oil and grease removal.  Equalization basins can be
effective in dampening the effect of slug loads of
toxicity or to equalize flow and organic loadings to
achieve consistent subsequent treatment of the influent
wastewater.  Oil and grease removal can assist in
removing toxicants associated with oil and grease and
to minimize the impact of oil and grease on the POTW.

Primary Sedimentation
Primary treatment processes are designed to reduce the
loading of TSS, BOD5, and COD on the secondary
treatment system.  Toxic pollutant removal also can
occur by sedimentation of insoluble or particulate
wastewater constituents.  Optimal removal of both
toxic and conventional pollutants in primary



18

sedimentation ultimately reduces the amount of
material to be treated in the biological treatment
process.

Primary clarifier performance can be evaluated by
comparing BOD5 removal to the surface overflow rate
(SOR), which is the average daily flow divided by the
clarifier surface area.  A clarifier operating at an SOR
of less than 24 cubic meters per square meter per day
(m3/m2/day) [600 gallons pre day per square foot
(gpd/sq ft)] should remove 35 to 45% of the influent
BOD5.  A clarifier operating at an SOR of 24 to
40 m3/m2/day (600–1,000 gpd/sq ft) should remove
25 to 35% of the influent BOD5 (USEPA, 1989c).  In
most cases, COD removal performance is comparable
to the BOD5 removal performance.  If the primary
clarifiers do not achieve the expected BOD5 or COD
removal, engineering studies should be initiated to
determine the need for additional clarifier capacity.

Removal of toxicity associated with TSS may be
enhanced by addition of coagulants to the primary
clarifiers.  The optimum conditions for coagulation and
flocculation of toxicants can be determined by jar tests.
These tests are used to establish the optimum type and
dosage of coagulant, the proper mixing conditions, and
the flocculent settling rates for enhanced toxicant
removal (Adams et al., 1981).

A key operating parameter for controlling clarifier
performance is sludge removal.  Primary clarifiers
generally function best with a minimum sludge
blanket.  Sludge withdrawal should be adjusted to
maintain the primary sludge concentration in the range
of 3 to 6% total solids (USEPA, 1989c).

Biological Treatment
Biological treatment is a critical process at most
POTWs because it is the process that converts organic
matter and nutrients to settleable microorganisms.
Toxic pollutant removal during biological treatment
can occur by biodegradation, oxidation, volatilization,
and adsorption onto the biological floc.  Key factors
affecting the removal of toxic pollutants are the rates of
biodegradation, tendency to volatilize, oxidize, or sorb
onto solids, and the degree to which the pollutants may
inhibit the treatment process.

Ammonia is a common cause of effluent toxicity at
POTWs that do not include nitrification treatment.  As
noted by USEPA (1991a), ammonia is often present in
effluents in concentrations varying from 5 to 40 mg/L.

These concentrations can cause toxicity depending on
several factors that affect the toxicity of ammonia,
including pH, temperature, DO, and TDS.  A simple
TIE procedure for checking whether effluent toxicity
may be related to ammonia is described below (see
“TIE Phase I Tests”).  Literature data on ammonia
toxicity (USEPA, 1985a) should only be used as a
general guide because ammonia toxicity is significantly
affected by slight pH changes.

The most commonly used biological treatment systems
can be defined as either suspended growth processes,
such as conventional activated sludge, contact
stabilization, and extended aeration; or fixed film
processes, such as trickling filters, denitrification
filters, and rotating biological contactors (RBC).  To
simplify the discussion of biological treatment, the
following subsections focus on evaluating the
performance of conventional activated sludge
processes and related BNR processes, which are the
systems most widely used in POTWs.

Conventional activated sludge treatment is an aerobic
process that can be accomplished in one stage or zone.
BNR processes integrate carbon oxidation, as achieved
in conventional activated sludge treatment, with
treatment stages designed for nitrification,
denitrification, and enhanced biological phosphorus
removal.  These stages require specific treatment
conditions, including anaerobic, anoxic, and aerobic
zones in the mixed liquors.  The stages may be
separated by physical divisions, non-discrete zones, or
by operating cycle (WEF/ASCE, 1992b).  The
sequence and sizing of the BNR stages depend on the
effluent nitrogen and phosphorus concentrations that
must be achieved.

Conventional activated sludge processes remove
phosphorus and nitrogen in the course of converting
organic matter to new biomass.  The typical
phosphorus content of microbial cells is 1.5 to 2% on
a dry-weight basis (WEF/ASCE, 1992b). BNR
processes enhance phosphorus removal by utilizing the
sequence of an anaerobic stage followed by an aerobic
stage, which results in the selection of a biomass
population capable of concentrating phosphorus from
4 to 12% of the microbial cell mass.  Enhanced
nitrogen removal in BNR processes is a two stage
process:  nitrification oxidizes ammonia to nitrite and
then to nitrate, and denitrification reduces the nitrate to
nitrogen gas.  The nitrogen and phosphorus removal
processes can be used independently (e.g., oxidation



19

TRE Example

A United States east coast municipality implemented
nitrification to achieve a seasonal NH3-N limit of
1 mg/L (Engineering Science, Inc., 1994).  The POTW
typically achieved less than 1 mg/L NH3-N.  As a
result, the POTW effluent eliminated chronic toxicity
to fathead minnows (Pimephales promelas) from May
1 through September 31 each year; however, the
effluent continued to be toxic during the remainder of
the year.  In an effort to comply with the permit limit
for chronic toxicity, nitrification was extended for the
full year.  This modification eliminated chronic
toxicity to fathead minnows throughout the year.

ditches and A/O® process, respectively) or can be
integrated into a combined nutrient removal process
(e.g., A2O® and Bardenpho® processes).  A wide
variety of BNR systems are in operation, some of
which are proprietary; therefore, specific information
on the process being studied may be obtained by
consultation with the system vendors.

The parameters that are typically used to evaluate the
operational capability of an activated sludge system
include organic loading, oxygen requirement, and
MCRT.  Additional important operating conditions
include the alkalinity requirement for nitrification, and
the BOD5 requirement for phosphorus removal and
denitrification. Operating values for these parameters
can be compared to design specifications or
recommended criteria to determine how well the
processes are being operated.

Organic Loading
Organic loading affects the organic removal efficiency,
oxygen requirement, and sludge production of
activated sludge processes.  The most common
measure of organic loading in suspended growth
processes is the F/M ratio, which is the organic load
removed per unit of mixed liquor volatile suspended
solids (MLVSS) in the aeration basin per unit time.
High F/M ratios (i.e., high organic loading to MLVSS)
will result in a low organic removal efficiency, low
oxygen requirement, and high sludge production.  Low
F/M ratios (i.e., low organic loading to MLVSS) will
lead to high organic removal efficiencies and low
sludge production, but high oxygen requirements.

If the suspected toxicants are biodegradable or partition
to activated sludge, the MLVSS of the treatment
process should be increased to the maximum levels that
can be maintained at the POTW.  The maximum
MLVSS often will be limited by the available
secondary clarifier capacity.  It is important to consider
the effect of increased MLVSS on secondary solids
separation and the TSS concentrations of the clarifier
effluent. The Patapsco Wastewater Treatment Plant
(WWTP) in Baltimore, Maryland, was operated at an
F/M ratio of 0.40 lb BOD5/lb MLVSS-day instead of
the design F/M ratio of 0.55 lb BOD5/lb MLVSS-day,
because the POTW could not achieve consistent
wastewater treatment at the higher organic loading.
The increased MLVSS levels were thought to be
necessary because of the toxic effect that industrial
wastewaters were having on the activated sludge
biomass (Slattery, 1987). For optimal treatment, it may
be necessary to maintain F/M ratios that are on the low
end of the range typically observed for biological
treatment processes.  The F/M ratio in an activated
sludge system is generally maintained in the range of
0.2 to 0.4 lb BOD5/lb MLVSS-day for conventional
activated sludge, 0.05 to 0.15 lb BOD5/lb MLVSS-day
for extended aeration, and 0.2 to 0.6 lb BOD5/lb
MLVSS-day for contact stabilization (Metcalf and
[...]
basins based on equipment specifications.  Another
estimate of oxygen transfer capacity involves
comparing OUR of the biomass to the calculated
theoretical oxygen demand for the aeration system

(USEPA, 1989c).  If the OUR results indicate an
oxygen demand that is greater than the calculated
oxygen demand, the oxygen supply may be inadequate.
The opposite case (i.e., higher theoretical oxygen
demand than actual oxygen demand) is preferred;
however, a substantial difference may indicate
inhibition of biomass activity.

Oxygen is not desirable in denitrification processes and
the initial (anaerobic) stage of biological phosphorus
removal processes.  Molecular oxygen must be absent
for denitrifying organisms to reduce NO3-N to nitrogen
gas.  Phosphorus removing organisms require
anaerobic conditions to accomplish the initial
phosphorus release step (resynthesis occurs in the
subsequent aerobic zone). NO3-N and DO
concentrations in the anaerobic zone should be kept
below 1 mg/L (WEF/ASCE, 1992b).  Although mixing
is usually required in anaerobic and anoxic basins, it is
minimized to prevent oxygen transfer to the mixed
liquors.  Also, DO carry over from the aerobic zone to
the anoxic (denitrification) zone should be regulated
through independent control of aeration equipment at
the end of the aerobic zone.

Mean Cell Residence Time
In the course of biological treatment, activated sludge
microorganisms convert some of the organic matter
and nutrients in the wastewater to new cell mass.
Toxic constituents may also be degraded or adsorbed
onto the biomass.  To achieve optimal treatment, the
biomass concentration in the aeration tank is held at a
constant level by routinely wasting the excess sludge.
Sludge mass control can be practiced by maintaining a
consistent average age of activated sludge (i.e.,
MCRT) in the system.  The MCRT is calculated by
dividing the total sludge mass in the system by the



21

TRE Example

In 1992, Novartis Crop Protection, Inc., in cooperation
with Makhteshim-Agan of North America, Inc., the
two principal manufacturers of organophosphate
insecticides in North America, evaluated the removal
of diazinon and chlorpyrifos by various treatment
methods (Novartis, 1997).  Anecdotal evidence from
other studies (Fillmore et al., 1990) and treatability
studies by Novartis suggested that adsorption onto
solids was the dominant mechanism for removal of
organophosphate insecticides.  The treatability tests
performed in the 1997 study showed that about 30%
of the diazinon and 85 to 90% of the chlorpyrifos
present in POTW primary influent samples is adsorbed
onto primary influent solids and approximately 65 to
75% of the diazinon added to the mixed liquor is
adsorbed onto the biomass.  Diazinon adsorption was
greater for a 30-day MCRT biomass than for a 15-day
biomass.  Chlorpyrifos strongly adsorbed to the
biomass; none remained after biological treatment.
These results suggest that longer MCRTs may improve
removal of organophosphate insecticides.

amount of sludge that is wasted each day (i.e., lb/lb per
day).

The optimal MCRT for toxicity reduction will depend
on the type of toxicant(s) in the wastewater.  Some
compounds may be more efficiently removed by a
younger biomass (low MCRT) and other toxicants are
treated better with an older biomass (high MCRT)
(Metcalf and Eddy, 1991).  In general, biodegradable
toxicants are more efficiently removed using a
relatively long MCRT (WEF/ASCE, 1992a); therefore,
the MCRT may be set at the high end of the range of
values typically used for biological treatment.
Hagelstein and Dauge (1984) also found improved
toxicity reduction of a petroleum waste at MCRTs
greater than 10 days.  Typical MCRTs for aeration
processes are 6 to 12 days for conventional activated
sludge, 10 to 30 days for contact stabilization, and 20
to 40 days for extended aeration (USEPA, 1989c).
System MCRTs for nitrification and BNR processes
are generally long (20 to 40 days) because the growth
rates of nitrifying organisms are slower compared to
those for heterotrophic organisms found in
conventional activated sludge systems  (WEF/ASCE,
1992b). Overly long MCRTs should be avoided
because subsequent denitrification treatment may be
adversely affected if essential carbon has been depleted
in the nitrification/carbon oxidation stage.

Additional Considerations for BNR Process
Control
Additional considerations for BNR process control
include maintaining sufficient alkalinity, proper
management of sludge processing sidestreams, and
achieving efficient solids separation in the secondary
clarifier.  Nitrification reduces the wastewater
alkalinity by 7.2 mg/L as CaCO3 for each mg of NH3-N
oxidized.  However, about 40 to 50% of the alkalinity
destroyed by nitrification can be restored in
the denitrification process.  The carbonate/CO2

equilibrium in the mixed liquor determines the pH.  As
a general rule, alkalinity should be maintained above
50 mg/L in the nitrification process in order to keep the
pH high enough for optimal treatment.

Secondary Clarification
In order for activated sludge and BNR processes to
operate efficiently, the secondary clarifier must
effectively separate solids from the liquid phase and
concentrate the solids for subsequent return to the
aeration basin.  In addition to clarifier design, solids-
liquid separation is influenced to a large degree by the
aeration basin operating conditions such as DO levels,
F/M ratio, and MCRT.  If the MLVSS and MCRT of
the aeration basin is to be maximized for toxicity
control, it is important to consider the impact of this
change on  secondary solids separation and effluent
TSS concentrations.  Sludge settling characteristics are
affected by how the aeration basin is operated.  Low or
high DO levels in the aeration basin can result in the
growth of filamentous bacteria (e.g., Norcardia spp.
and Sphaerotilus natans, respectively) that can hinder
solids settling, whereas DO levels of 2 to 4 mg/L
promote the growth of “zoogleal-type” bacteria, which
aggregate into fast settling flocs.  At very high organic
loadings (high F/M), the activated sludge can be
dispersed and will not settle well.  This condition was
observed at the East Side Sewage Treatment Plant in
Oswego, New York, which experienced sludge bulking
due to high effluent organic loadings (USEPA, 1984a).
Sludge settleability was improved by increasing the
MCRT and the sludge return rate.

The performance of secondary clarifiers in solids-
liquid separation is dependent on a variety of factors
including clarifier configuration, SOR, clarifier depth
at the weirs, the type of sludge removal mechanism,
and the return sludge flow rate.  USEPA’s Handbook
on Retrofitting POTWs (1989c) describes a system for
scoring secondary clarifier performance based on these
factors.  Design clarifier SORs for conventional



22

activated sludge processes are typically in the range of
400 to 800 gpd/sq ft (Metcalf and Eddy, 1991).  In
general, integrated BNR processes require larger
clarifier capacity than conventional activated sludge
processes, particularly where effluent quality must be
high.

Clarifier capacity is important for phosphorus removal,
because phosphorus is associated with the biomass,
which can be carried over into the final effluent as
residual solids.  At peak sustained flow, a clarifier
SOR of 800 gpd/sq ft is recommended to achieve a
final effluent TP concentration of 2 mg/L.  Lower
effluent TP limits may require chemical treatment
using a metal salt of iron, aluminum, or calcium, and,
perhaps, a follow-on filtration process.  For example,
effluent phosphorus levels at the Jerry Sellers POTW
in Cocoa, Florida, were reduced from an average of 2.9
mg/L to less than 0.2 mg/L with the addition of
aluminum sulfate, commonly referred to as alum
(WEF/ASCE, 1992b).  In general, effluent TP levels of
0.2 to 0.5 mg/L can be met through chemical addition
with a clarifier capacity of 500 gpd/sq ft (WEF/ASCE,
1992b).

Process Sidestreams and Wastewater Bypasses
Some wastewater and sludge treatment processes can
produce sidestream wastes that may have a deleterious
effect on the wastewater treatment system or might
contribute to effluent toxicity.  In addition, raw or
partially treated wastewater that bypasses part or all of
the treatment system can add substantial toxicity to
POTW discharges (Mosure et  al., 1987).

Examples of POTW sidestreams include sludge
processing wastewaters (from thickening, digestion,
and dewatering of sludges), cooling water blowdown,
incinerator scrubber blowdown, and backwash from
tertiary filters.  Sidestreams from anaerobic digestion
and sludge dewatering can contain high concentrations
of BOD5, COD, nitrogen, and phosphorus that can
represent a significant loading to the aeration basin.
Nitrogen and phosphorus in sidestreams are a concern
for BNR processes, which can be compromised unless
the  loadings are removed, equalized, or separately
treated.  Also, some sidestreams may contain toxic
materials such as metals and cyanide that may pass
through the POTW.  For example, cyanide may be
formed during incineration of biosolids.  Once formed,
the cyanide may be captured in the incinerator

scrubbers and introduced into the treatment system via
the scrubber waste stream.  If the treatment process
does not degrade the cyanide, toxic concentrations may
be discharged in the POTW effluent. Also, sufficient
amounts of cyanide may be present to cause inhibition
of the biological treatment process, which leads to the
release of more cyanide in the POTW effluent.

In some municipalities, storm water and sewage are
still collected in the same sewer system.  When a large
storm event occurs, the CSO is often diverted away
from all or part of the treatment system to prevent
hydraulic over loading.  In some cases, untreated
overflows or bypasses may be directed into the POTW
effluent, which can cause the discharge of relatively
high concentrations of toxic and conventional
pollutants.

The POTW performance evaluation should include a
review of data on process sidestreams, wastewater
bypasses, and overflows that are discharged into all or
part of the POTW or into the final effluent.  Additional
analytical and toxicity data may be needed to
characterize the levels of toxic pollutants and toxicity
in these waste streams. Information on the frequency,
volume, and toxicity of sidestream discharges,
bypasses, and overflows also can be compared to
historical effluent toxicity data to evaluate possible
trends or relationships.  This information can be used
to determine if the discharges are a significant source
of pollutants or toxicity, and whether current treatment
practices are sufficient to remove toxicity.  If
necessary, consideration may be given to enhanced
treatment of process sidestreams to remove toxicants
such as metals.  Enhanced treatment may involve
changing the dosage of currently used coagulants
applied for solids separation or adding new coagulant
and flocculent aids.  Bench-scale jar tests can be
performed to determine the optimum type and dosage
of coagulant and the appropriate treatment conditions.

Advanced Treatment Processes
Advanced treatment processes may be included in
some POTWs to achieve pollutant removal beyond
what is provided by biological treatment.  These
processes may include filtration, adsorption, chemical
treatment, air stripping, and breakpoint chlorination.
Of these processes, chemical treatment and filtration
are most commonly used in POTWs, particularly for
enhanced phosphorus removal.



23

TRE Example

An example of the potential problems that may occur
with process chemicals was the use of a dechlorination
agent at several City of Houston wastewater treatment
plants (S. Bainter, personal communication, USEPA,
Dallas, TX, 1998).  The City had routinely passed
effluent toxicity tests until a dechlorination chemical
was obtained from a new vendor.  When the chemical
was applied, effluent toxicity was observed at each of
the POTWs.  At the time, the City did not know the
chemical may be a problem and proceeded to retain
consultants to conduct TREs at the facilities.  In the
meantime, the supply of the dechlorination chemical
was depleted and the city turned to a new source of the
chemical.  When the new chemical was applied, the
POTWs started to pass the effluent toxicity tests.
POTW staff can avoid similar problems if vendors are
queried about potential contaminants in the waste
chemicals or toxicity tests are performed on product
samples to verify their suitability.

TRE Examples

Studies have been performed to evaluate the reduction
of organophosphate insecticides by chemical treatment
(Novartis, 1997).  Chemical precipitation using ferric
chloride and polymer was found to only slightly
reduce diazinon levels.  No major change in diazinon
concentrations was observed whether the coagulants
were added to primary wastewater or secondary
treated wastewater prior to clarification.  Chlorination
treatment was effective in reducing diazinon from
secondary clarifier effluent; however, chronic toxicity
was unchanged. Qualitative results suggest that the
chlorine oxidized diazinon to diazoxon, a byproduct
that exhibits similar toxic effects as diazinon.  The
results of additional treatments for diazinon are given
in Appendix H.

A study conducted for San Francisco Bay area
POTWs also evaluated the effect of chlorine on
organophosphate insecticide concentrations
(AQUA-Science, 1995).  This study evaluated the use
of household bleach as a measure that residential
customers could use to degrade diazinon in spray
container rinsate and chlorpyrifos from pet flea washes
prior to disposal into the sewer.  Samples of tap water
were spiked with diazinon (60.0 µg/L) and
chlorpyrifos (10.0 µg/L) and treated with either 0.005
or 5% solutions of household bleach for 24 hours.
Results showed that both bleach concentrations

Chemical Treatment
Chemical treatment can contribute to toxicity where
toxic residual concentrations or contaminants in the
product are present in the final effluent.  Chemicals
used in the latter stages of wastewater treatment are of
particular concern because final treatment processes
(e.g., tertiary clarification, chlorination) are less likely
to remove residual concentrations (Note: potentially
toxic disinfection byproducts, including residual
chlorine, are discussed in a following subsection).
When used wisely, treatment additives such as
coagulants, flocculent aids, and hydrogen peroxide
(H2O2) can also improve toxicity treatment.

Chemicals of concern in POTWs include chemicals
formerly classified as hazardous waste.  Under RCRA,
a hazardous waste sold to a POTW is no longer
considered a hazardous waste.  According to 40 CFR
Part 261.21(c)(5)(ii):

“A material is ‘used’ or ‘reused’ if it is...
employed in a particular function or
application as an effective substitute for a
commercial product (for example, spent
pickle liquor used as phosphorus precipitant
and sludge conditioner in wastewater
treatment).”

Chemical treatment is often practiced for phosphorus
removal at POTWs.  Typical coagulant aids include

lime, alum, sodium aluminate, ferric chloride, and
ferrous sulfate.  These coagulants have generally not
been found to be toxic at the concentrations typically
used for phosphorus removal.  For example, alum
dosages as high as 20 mg/L did not cause chronic
effluent toxicity in treatability tests conducted at the
City of Durham, North Carolina (Appendix D).
Nonetheless, steps should be taken to prevent
excessive and inadvertent chemical use. Also, each
chemical additive used for treatment should be
evaluated as a potential source of toxicity, not just
suspect chemicals.

If toxicity is associated with suspended solids,
chemical treatment conditions may be modified to
enhance toxicity removal.  The optimum conditions for
coagulation can be determined by conducting jar tests.
These tests can be used to establish the optimum type
and dosage of coagulant, the proper mixing conditions,